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EHR - XFH/3—/FACE PLATE, THREAD TAKE-UP LEVER COVER




Mtk - XFEH/3—/FACE PLATE, THREAD TAKE-UP LEVER COVER

No.| SRR ES ;i’ BE 2% DESCRIPTION
PARTS NOJm |m|@|a| QTY

1 135168 || x[x] 1 [AIEH A A— ARM SIDE COVER

2 | 8093 ¥k x(x] 2 |AEHAA—1EDHHRLE SCREW

3 (35013 |k *|x| 1 | EEAAINLAYT(K) OIL CUP (L)

4 135014 *¥|*| kx| 1 |[E8AAILHYTUN) OIL CUP (S)

5 {35032 | k| *|*x]| 1 |EKFEHAA— THREAD TAKE-UP LEVER COVER

6 130047 *| k| x|*x| 2 |KFHI—1EOHRL SCREW M4X0.7 L=4

7 (35031 ¥|*k[-|-| 1 |@EkR FACE PLATE

7 135031-A | -|-|*|*| 1 |@EK FAGE PLATE

8 |13005 x| *|*|*| 2 [ERIEDHRLC(K) SCREW 6.75X24 L=10

9 | 8040 || x|x| 1 |EHRIESDHRLC D) SCREW 9/64X40 L=8

10 [35167 k|| x]| 1 |$EHAN— ARM FACE COVER

11 | 6333 | *k|x|x| 3 [HH/A—1LHRC SCREW 9/64X40 L=6.5

12 [30046 *|®|*[x| 1 |7—RiHHRL SCREW M4X0.7 L=4

13 |35209 #|*|x|%| 3 |EAHVT BALL TYPE OIL CUP (1/2)

14 |35208 *| x| %% 1 [N AT OIL TUBE




L% X FF - £145/ARM SHAFT, THREAD TAKE-UP LEVER, NEEDLE BAR
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i - R FE- $+#:/ARM SHAFT, THREAD TAKE-UP LEVER, NEEDLE BAR

No.| QS ;i = K% DESCRIPTION
PARTS NO|g|@|@|o| QTY

1 |35402 #|*|*|*| 1 | L2 ARM SHAFT

2 135201C kx| 1 |IZOVFEE) RGCK SHAFT CONNECTING ROD COMPLETE

3 |35201 #| k| kx| 1 |ZOYR ROCK SHAFT CONNECTING ROD

4 35202 x| k| x| x| 2 |OVEEDHRAL SCREW 15/64X28 L=21.5

5 135203 * kx| *x| 1 [ZOvF@iL SCREW 1/2X20

6 |35204 k| x| x |+ 1 |ZOvFIBRCH vk NUT 1/2X20

7 135006 #|x|x|*x| 1 | E#pHhS5— ARM SHAFT COLLAR

8 135009 #|x|*|*| 2 |T—)—ikoHHal SCGREW 5/16X18UNC FOR PULLEY

9 35011 #|k{*|*]| 1 |E&hARL ARM SHAFT BUSHING

10 | 1327 x| kx| 1 | E#AZILIESHRL SCREW 5/16X24 L=12

11 {35045 k| k|*k| 1 |FEUFvL FEED DRIVING ECCENTRIC

12 |35017 *| k| kx| 2 1ZEUFyLibsHRC SCREW 5/16X24

13 /35016 x| === 1 |FviL THREAD TAKE-UP CAM

13 35302 x| xlx] 1 |Fwi THREAD TAKE-UP CAM

14 (35017 ®[®*[*] 2 [FviLitdhhl SCREW 5/16X24

15 (35018 ¥ x| kx| 1 |FrLT——EL TAPER PIN

16 35033 *| x| x| x| 1 |KFELE TAKE-UP LEVER BRACKET

17 |35034 ¥k x|*| 3 |KFELHELEHHRL SCREW M6X1 L=20

18 |35158 # kx| 1 [REH(E) THREAD GUIDE (UPPER)

19 |35035C #|xx|*| 1 |EXFEGEH) THREAD TAKE-UP LEVER COMPLETE

20 35037 *|x|x|*| 1 |EXKFELRBYHS— THREAD TAKE-UP LEVER EYELET

21 135038C ¥ x| *|[*x| 1 |XKFEO—S—H) THREAD TAKE-UP LEVER ROLLER COMPLETE

22 |35038 ¥ k%% 1 |XEOD—S— THREAD TAKE-UP LEVER ROLLER

23 |35039 *| k| *xl x| 1 |KEO—F—ERLC SCREW 9/32X28

24 | 8105 *|k|x[x| 1 |KFEO—F—ERCHub NUT 9/32X28

25 (35040 *|x|x|x| 1 |XFPo—F—ERLTvi+— |WASHER

26 {35036 #%|x|*| 1 |KFLEHC SCREW 3/8X18

27 (35303 #|x|x|x| 1 |$HEHISLH NEEDLE BAR CONNECTING LINK

28 35020 *|x|x|x| 1 [|$EHSISHIHRL SCREW 3/8X28

29| 6027-02 |*|*|#|*| 1 |$HESSHMBLEFvE [NUT 3/8X%28

30 (35304 || %] 1 |&HiEHEE NEEDLE BAR CONNECTING STUD

31 135017 | k| x| x| 2 |FHERELEHAC SCREW 5/16X24

32 (35022 *| kx| x| 1 |$HE NEEDLE BAR

33 35143 *| x| x[x| 2 |§HEAS)L NEEDLE BAR BUSHING

34 (10761 ¥kl k[x| 2 |[EEAZLIESHRC SCREW 6.75X24 L=11

35 |35024 x| x| %]x| 1 |$tiES NEEDLE CLAMP

“36 |16256 —|*|*|*x| 1 |#iE=ikHRL SCREW 3/16X32 L=10

36 |35025 x| —|-|-] 1 |#i2itHRL SCREW 3/16X32

37 |N0925 *| kx| x| 1 |8t NEEDLE 1000 #250

38 |35046 #|%|x|x| 1 |[ZXOvF FEED FORKED CONNEGTION

39 |35048 *|x|x|*| 1 |ZXROvE@DRLE SCREW 3/8X28

40 | 6027-02 | *|*|*|*| 1 |Z—ovwFmial+vhk NUT 3/8X28 :

41 35047 #|x|x|x| 1 [EfEDHH FEED CONNECTING LINK

42 135048 *[xx|x| 1 |EfFHH DML SCREW 3/8x28

43| 6027-02 | *|*|*|*| 1 [EEEHAMALFvE NUT 3/8X28

44 135466 *|®|x|x| 1 [ZEYIAE FEED REGULATOR

45 135048 *[k|x|%| 1 |EiEHHMRL SCREW 3/8X28

46 | 6027-02 | *|*x|*[*| 1 [EEHHFHOHLEFVE NUT 3/8X28

47 (35050 *| x| x|x| 1 |[ZEYREE HINGE STUD

48 (10519 *| k[ x|x| 1 |[ZUAGE IEHRL SCREW 6.75X24 L=17.5

49 |17053 *| k| k|x| 1 |ZEUFAESEDRLE SCREW M5X0.8 L=21

50 |17059 #[klk|x| 1 |FEYRASHRITYTH SCREW M5X0.8 L=10

51 | 4135 *[k|k|x| 1 |FEUREBATITHFvE NUT M5X0.8

52 [35058 #| x| kx| 1 |FEYRAHARTIYT SPRING

53 (35059 *| k| k|| 1 |FVRASHRTUTEHR HOOK PLATE

54 [13330-4B | *|*|*|*| 2 [FEYHESATUTEMRIEDHFL |SCREW 11/64X40

55 | 4019 *| k| k| *| 1 |FEUFRAEHLAA—1EHRL SCREW M5X0.8 L=12

56 |35051 *|x|®|x| 1 [3EYRAEL/A— FEED REGULATING LEVER

57 |35052 k||| 1 |ZEYTASHK STITCH LENGTH PLATE

58 |35053 *x|*]|x| 2 |ZEYREIRIEDHRL SCREW M6X1 L=12

59 |35055 ¥k *[x] 1 |FEYRHO—LvYA) KNURLING TOOL (A)

60 [35054 k| klx[x] 1 |[FEYREBLN—DTviv— WASHER ‘

61 |35056 | x|x|x| 1 [FEYUFASHO—L v(B) KNURLING TOOL(B)

62 |35057 | x| *[*| 1 [EUFHLAA—HR—IL KNOB '

63 135353 *| k| *| * 1 |2z )Lk FELT




FEY RS /PARTS FOR UPPER FEEDING MECHANISM




XU RIS /PARTS FOR UPPER FEEDING MECHANISM

No.| Bi@m#ES i f BEN G DESCRIPTION
PARTS NO|m é 5}3 5‘3 QTY

1 35072 # (x| *|x] 1 | YR UPPER FEED SHAFT

2 (35069 # x| x| x| 1 [EFEOVFEDHS UPPER FEED SHAFT CRANK

3 |35034 #[*[ %% 2 EGOVFEDREDHHL SCREW M6X1 L=20

4 135068 #k[*1*]| 1 DBELFBOVFEL(E) HINGE STUD (UPPER)

5 (10598 [ x[x|*| 1 EFOVFES(E)&EHRC SCREW 7/32X32 L=15

6 |35067 | x| *[x] 1 pEFHOVE CONNECTING ROD

7 135065 k|| x| 1 BEFOVFEDHE SHAFT CRANK (LOWER)

8 [35034 ¥ x| kx| 1 NEFEOVFEDEHOHRL SCREW M6X1 L=20

9 |35066 *|®| x| x| 1 HEFKEOVFEY(TF) HINGE STUD (LOWER)

10 {10519 *|*x[*|*x| 1 [EFOVFES(F)FHHHRL SCREW 6.75X24 L=17.5

11 (35071 ®| kx| k| 1 | EFEYSHARIL(E) UPPER FEED SHAFT BUSHING (BACK)

12 [10525 ¥ kx| x]| 1 | EFEYEEASL () IEHHRLE SCREW 6.75X24 =9

13 {35073 #| k|| k] 1 | EFEYESFHS— UPPER FEED SHAFT COLLAR

14 (10566 (k| x| x| 2 |EEFEUSHHS—1EHHRL SCREW 1/4X32 =55

15 |35077 x| k[*|x| 1 |EZEYUBAZIL UPPER FEED SHAFT BUSHING (FRONT)

16 110524 #| k[ *|x| 2 |EXYEAZILIESHRL SCREW 6.75X24 L=6.5

17 |35078 | k| kx| 1 | EEVEHIEBERE UPPER FEED SHAFT ADJUSTING ARM

18 (35017 k[ k|x| 1 | EXYEBTERLESIENHRL SCREW 5/16X24

19 |135089 *[x x| x| 1 | EEYUEHESESET—/\—E>  |[TAPERPIN

20 35079 *| k| kx| 1 | EFEYEZERC SCREW 7/32X32

21 {35080 *| k| k| k]| 1 | EZEYEES4T PIPE

22 135081 | k[k[x| 1 |EXYEERE SLIDE BLOCK

23 135082 ¥ *| kx| 1 | ERYBEEIvIY— WASHER

24 110776 * |k x| 1 | EEEYEESFVE WING NUT

25 135196 #| k| k|*| 1 |[EFEY=-R UPPER FEED FORKED CONNECTION

26 135085 ¥lk|x|%] 2 |EFEUZXE AR UPPER FEED FORKED CONNECTION SHAFT BUSHING

27 (10573 #|k[*|*x] 1 | EEUYZRXEVIEHRE SCREW 7/32X32 L=11

28 |10581 * %% x 2 | EFYZREAZ)LIEHRL SCREW 7/32X32 L=7

29 135084 ¥ x| kx| 1 [EFEYZRED UPPER FEED FORKED CONNECTION SHAFT

30 /35090 #l kx| x| 1 | EXEUEER CONNECTING CRANK

31 (35197 * k|| x| 1 [ EXEYEEERRC(KR) SCREW 1/4%40 (LARGE)

32 /35198 * k| *[*] 1 | EZUBELEBRRLCUN SCREW 1/4X40 (SMALL)

33 135116 *[*[*|x| 1 [=E27Ehl SCREW 9/32X28

34 |35117 ¥ k| x| 1 |=ZoRBE SLIDE BLOCK

35 (35118 ¥k k%] 1 [ZDONAEERRLRCTYv— WASHER

36 | 8105 ¥ kx| 1 |=ZDNAEERERLCFYE NUT 9/32X28

37 |35115 *|x|x|%x] 1 |=25% UPPER FEED BAR BELL

38 |35119 ¥ x| x|*| 1 |=DRIE STUD PIN

39 (10827 ¥ x| x|x| 1 |=E2MEESHRLE SCREW 1/4X40 L=1.5

40 (35114 ®| kx| x| 1 |[=EDWRISUTHE(HH) ROLLER & STUD

41 135113 x| k[k{*x| 1 |=EDRHISUH ROCK SHAFT CRANK

42 | 8097 ¥|**|*%| 1 |Z=DWRIZ091E8H0 SCREW 15/64X28 L=5

43 (50174 ¥ k| x| x| 1 |=DRISHI/9HEL TAPER PIN

44 135109 *|*|x|*| 1 | ETFEFEIF V& ADJUSTING ARM SHAFT

45 (35454 * kx| x| 1 |IIEEHREER PRESSER BAR BRACKET GUIDE

46 |35111 ¥k xfx 2 [HHZFERIENLEHRL SCREW 3/8X18 L=21

47 |35112 ¥ x| x| x| 2 |[WIFEPREEAT—N—E TAPER PIN

48 |35108 %% %% 1 |ETFTEEISY ADJUSTING ARM

49 | 8097 ¥|x|*|*x| 1 |ETFTEHEIFV1EORL SCREW 15/64X28 L=5

50 |50295 *| x| *x|x| 1 |EFEHEIFHT—I—ED TAPER PIN

51 |35105 *| k| x|k 1 |ETFEFEOVFERLC SCREW 9/32X28

52 135106 #*k[k|x| 1 | ETFEZOYFNAAS PIPE

53 (35107 ¥ kx| x| 1 | ETFEZEOVFIYv— WASHER

54 | 8105 ¥k k|| 1 |EFEEOVFE RCHVE NUT 9/32X28

55 135102 ¥ kx| x| 1 | ETFEFEOVE ECCENTRIC ROD

56 |35103 ¥ k| x| x| 2 [ETFEFEOVEFHEORL SCREW 3/16X28

57 |35104 kx| *x[x]| 2 | ETFEEOVFFVE NUT 3/16X28

58 [35196C ®| | ®[*| 1 [ EHEYZI-ERHCED) UPPER FEED FORKED CONNECTION COMP.

—6-




8% #- %Y /PRESSER BAR, UPPER FEED BAR

SLH-2B
SLH-2B-1

SLH-2B-FH-1
SLH-2B-FH-1E




P2 $- EiXYUHE/PRESSER BAR, UPPER FEED BAR

No.| H@ES o bl R Gk 24 DESCRIPTION
i1
- | w | w
PARTS NOJo |a|&|o| QTY
1 (35131 *xlxlx] 1 | KB FOOT LIFTING LEVER
2 135134 #[* x| 1 |KB1ksHHAL SCREW 6.75X24
3 (10636 || k|| 1 | KBiEFvhk NUT 6.75X24
4 | 6333 ¥ x1-|1-1 1 [K52hlU SCREW 9/64X40 L=6.5
5 |35276 ¥ x| xlx| 1 |KBRTYLY FOOT LIFTING LEVER SPRING
6 (11154 kx| x| 1 |KBSATULTH SCREW 6.75X24 L=19
7 135130 ¥ *lxlx| 1 |KBZE FOOT LIFTING LEVER BRACKET
8 35034 ¥ kx| x| 2 |[KEZHIESHRL SCREW M6X1 L=20
9 (10571 ¥k kx| 1 | KEZE5HLALC SCREW 6.75X24 L.=20
10 {10586 * x| k| x| 1 | KES2H5HLAQCHYE NUT 6.75X24
11 135311 k| k| * 1 | KBERE LIFTING BRACKET
12 [10712 x| k| x| x| 1 | KBELEHHRL SCREW 6.75X24
13 |35145 [k xx| 1 [REDDHIR TENSION RELEASE LEVER
14 | 8100 [k x| *| 2 |ZDSHIRIESHRLC SCREW 9/64X40 L=6.5
15 {30025 k|| %% 2 |RPEIHRLETYv— WASHER
16 (10712 *|#|xlx| 1 |KBEEILEHRC SCREW 6.75X24
17 |35135 ¥ x| x| 1 |KBELHERC SCREW 6.75X24 L=8
18 |35125 *|*x|x| x| 1 |[Kirlfh PRESSER BAR SPRING
19 |35140 *| k| kx| 1 [ PRESSER BAR
20 |35136 kx| 1 [IRFERY)—TTrvT SLEEVE CAP
21 |35137 ® k| kx| 1 |IBIEFERY—T (L) PRESSER BAR SLEEVE (UPPER)
22 35138 kx| kx| 1 |BAERY-T(F) PRESSER BAR SLEEVE (LOWER)
23 {35309 kx| x| x| 1 |IBRiERE PRESSER BAR CLAMP
24 | 6029 [ xfx| x| 1 |[IAFHERLAGEDRL SCREW 3/16X28
25 | 8009 kx| 1 HRZFHAEFRAESSRE SCREW 15/64X28 L=6
26 [35152 | == 1 B2 EFES PRESSER BAR LIFTING LINK
26 |35308 —| x| x| 1 X EIFEE PRESSER BAR LIFTING LINK
27 (35154 * kx| x| 1 X EfESEILEOHRC SCREW 1/4X24 L=11
28 (35147C ¥ % k|x] 1 R LEFLsA— PRESSER BAR LIFTING LEVER COMPLETE
29 (35148 *lkfkpxl 1 X EFLA—EV(R) PIN (LARGE)
30 |35149 ®1 k(x| x| 1 |#ZEFLA—E2UN PIN (SMALL)
31 |35153 *[kfx k| 1 |IRX EIFEET v v— WASHER
32 |18826 ® kx| 1 |$BZ EFERE PIN
33 |35150 ¥ *l k)l 1 X FFLA—EBERC SCREW 5/16X24
34 135151 ®[ x| **| 1 [ EIFLA—RTYLHT Ty v— |WASHER
35 (35199 ®| k| x[-| 1 | E#YUESiR UPPER FEED BAR
35 135093-E |-|-|-|*| 1 |EZUER UPPER FEED BAR
36 | 8089 kfkf x| 1 | EEEUEREDRC SCREW 3/16X32 L=11
37 (35094 ¥ kxl k1 | EEUERIEDHRLT Y — WASHER
38 |35096 ¥ k== 1 [FEYE UPPER FEED FOOT
38 35174 —1=]*|*| 1 |ZEYRE UPPER FEED FOOT
39 135097 ¥[klx| | 1 [FEYBRIEHRLE SCREW 3/16X40 L=9
40 135098 k| k| kP 1 [FEYZRiEHRCFHVE NUT 3/16X40
41 |35455 ¥|*%|%[x] 1 |=E27tL PRESSER BAR LIFTING BRACKET
42 | 6029 ¥ x| x| 2 |[EDNREBEHRL SCREW 3/16X28
43 |35143 ¥k kx| 1 (JRZEARL(TF) PRESSER BAR BUSHING (LOWER)
44 {10761 *lxfklx) 1 [IRZEFEAZILIESHRC SCREW 6.75X24 L=11
45 [35141 x|*%[-|-| 1 [#WZZE INNER PRESSER FOOT
45 35173 -|1-|*]*| 1 |#Bzx2 INNER PRESSER FOOT
46 (10827 *[x|x|x| 1 [BzRIEHRHC SCREW 1/4X40 =175
47 (35127 ®| kx| 1 |XKiRlZhts PRESSER BAR SPRING BRACKET
48 |35128 *| kx| 1 | KiRiEhiAHRC SCREW 5/16X18UNC L=32
49 (35129 kx| x| 1 | KiRITHRIAH TV NUT 5/16X18UNC
50 (50101 *[k| x| x| 2 | KiglEhtEsibdHhl SCREW 1/4X28 L=13
51 [35199C * kx| - 1 | EXEYER-BERCG) UPPER FEED BAR COMPLETE




T#h- MFE/OSCILLATING SHAFT, SHUTTLE HOOK




T - M FE/OSCILLATING SHAFT, SHUTTLE HOOK

No.| BmES ;f R e DESCRIPTION
~— w i .
PARTS NOJm ?!3 @|a| QTY
1 135219 | *x[x|x| 1 |HhED1E SHUTTLE RACE FRAME
2 135220 ®[x|*x|%| 1 |MhERLEFEDRC SCREW 3/8X18
3 35221 ¥ x| x|x| 1 |hEBRLEED PIN
4 |35222C k| xk|*lx| 1 |MESE) SHUTTLE RACE COMPLETE
5 (3522201 [*|*|*|*| 1 [hFES SHUTTLE RACE BODY
6 18826 *|*|*|*x| 2 |[=EABr> SPRING PIN 3X20L
7 [35222-03 |*|*|*|x| 1 |=HAH SHUTTLE RACE BACK
8 [35222-04 |*x|*x|*|*| 1 |=HB#®z SHUTTLE RACE BACK SPRING
9 [35222-05 |*|*|*|*| 1 |=ABWZEHC SCREW 1/4X24UNE
10 |35223 *[*x|*|*| 2 |MhEZEHRL SCREW 1/4X24 L=16
11 35216 ¥ k(x| %] 1 | Tk OSCILLATING SHAFT
12 |35214 x| kx| %] 1 [RYF OSCILLATING SHAFT CRANK
13 [35017 *| kx| %] 1 [IRUFiEHHL SCREW 5/16X24
14 135215 ¥ kx| x| 1 |RYFFT—1—E TAPER PIN
15 35217 *|*| %% 1 |F#HhS—(A) OSCILLATING SHAFT COLLAR (A)
16 {35227 *|*|*|%| 1 |TFT#H>—(B) OSCILLATING SHAFT COLLAR (B)
17 | 8097 x| *%*x|*| 4 [Tagh>—ikHHL SCREW 15/64X28 L=5
18 (35218 #| k%% 1 |[FSA13— SHUTTLE DRIVER
19 |35017 ®|*%[x|x| 1 [FS//\—1kHRl SCREW 5/16X24
20 [35215 ®| x| %% 1 |FSAIN—F—1—E> TAPER PIN
21 (35224 *| k%% 1 |DFEGH) SHUTTLE HOOK COMPLETE
22 [35224-01 || *|*|%*| 1 |SxbLTL—A SHUTTLE FRAME
23 135224-02 || *|*|[*]| 1 |2 U4 — SHUTTLE CYLINDER
24 |35224-03 |*|*|*|*| 1 |HRIAFIEH SHUTTLE TENSION SPRING
25 13522404 |*|*|*|*| 1 |[%RB\FIFLBEGHHLC SCREW 11/64X40
26 |35224-05 |*|*[*|*| 1 (/N SHUTTLE CYLINDER LATCH
27 |35224-06 || *x|*|*x| 1 |HIAE SHUTTLE CYLINDER LATCH PIN
28 135224-07 |*|*|*|*| 1 |MAFY4 SHUTTLE CYLINDER LATCH SPRING
29 [35224-08 |*|*|*|*| 1 |[F—s—E> . SHUTTLE CYLINDER HINGE PIN
30 [35226 *|x|*|*| 1 |RE BOBBIN
31 [35210C x| *|*| 1 [RYFEEG) SLIDE BLOCK COMPLETE
32 |35210 «|x|x|*x| 1 [RYFABE SLIDE BLOCK
33 |35211 x| x[*x| 1 [RYFAEELHRL SCREW 1/2X20
34 (12418 *| x| *|*[ 1 [HRYFELRLTyIy—ikHial |SCREW 13/64X32 L=9
35 |35212 *|*|x|x| 1 [RYFEALTVvy— WASHER
36 |35213 #| x| *%|x| 1 PRYFEHRCFTVE NUT 1/2X20
37 |35205C *|x|*x|x| 1 |=EX954E) ROCK SHAFT COMPLETE
38 |35205 x|x|x|%|] 1 |=ERHS52H ROCK SHAFT
39 |35206 #|x{x|x| 1 |[=EXFZ59HCE HINGE PIN
40 |35187 x|x|%|*| 1 |=RXRI5TF+vk NUT 5/8X16UN
41 |35207 x| x[x|*| 1 [=ZXRHF96HC THUMB SCREW 5/8X16UN
42 |135187 x| x| x[*x| 1 |=ZEXIF9FRCHVE NUT 5/8X16UN
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k- F2EYEL/THROAT PLATE, LOWER FEED ROCK SHAFT

i ! SLH-2B-FH-
i | SLH-2B-FH-1E

7

SLH-2B-FH-1
SLH-2B-FH-1E
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4k - T UEh/THROAT PLATE, LOWER FEED ROCK SHAFT

No| e e I ui B =P DESCRIPTION
PARTS NOjm|d|n|m| QTY

1 |35190-AB | *|*|-|-| 1 |84k THROAT PLATE

2 35191 *lkf-) = 2 [ERiESAC SCREW 3/16X32

3 (35192 *[x|—-|-| 1 |#HRE THROAT PLATE BODY

4 135193 $l*-=] 2 |HiwELEHHKC SCREW 15/64X28

5 |35194 *[x|-[-] 1 [#EELIR CLOTH PLATE

6 |35195 ¥[*|-|~| 4 |#iRE LHEHRL SCREW 3/16X32 L=14.5

7 |35175 ~-[-1%|-| 1 |$HR THROAT PLATE

7 |135175-E | -|-|-|*| 1 |&4& THROAT PLATE

8 35193 - =l*|*| 2 |#HEitHRL SCREW 15/64X28

9 (35177 -[=1*|*| 1 |BiRE) BED SLIDE (LEFT)

10 (35178 -1 =1*|*x| 1 |BiRE) BED SLIDE (RIGHT)

11 (101133 -l={*|%| 2 |BiRitHRC SCREW 15/64X28 L=3.8

12 135184 kx| k]| 1 | TFEYE LOWER FEED ROCK SHAFT

13 (35182 ® kx| 1 [TFEYSHISH LOWER FEED ROCK SHAFT CRANK

14 (35183 &l *|*| 1 | FRYSISHFEHRL SCREW 1/4X24UNE

1535185 ¥ kx| 1 [FEYVEARCALE) SCREW CENTER 5/8X16UN (LONG)

16 |35187 ¥k kR 1 | TFEYEEAR Sk NUT 5/8X16UN

17 |35186 *lxlxlkl 1 | TFEYSASRLCGE) SCREW CENTER 5/8X16UN (SHORT)

18 (35187 kx| £k 1 | FREVEHARFuk NUT 5/8X16UN

19| 6027-01 |*|*|*|*| 2 [ZUBE~>hl SCREW 3/8X28

20| 6027-02 | *|*|*|*| 2 [FEUB~2hlU+vk NUT 3/8X28

21135188 | k[ *|%| 1 |3EUB FEED BAR

22 135176 -1 *[*| 1 [y FEED DOG

22 (35189 ¥[x)—-|—-| 1 [ZEYUsg FEED DOG

23| 1368 ¥l k[*|*x| 1 [FEYELEHHRE SCREW 1/4X24 L=11

24 {35235 *| k%%l 1 | ETFHEYUBISUHIATE ROLLER & STUD

25 (35233 k[ *k|** 1 | EFEVEHHISH FEED LIFTING ROCK SHAFT CRANK

26 (35234 ® 1k 1 | FTFEYESSHEHRL SCREW 3/8X18

27135186 ¥#1 x| 1 | EFEYEARLHL(E) SCREW CENTER 5/8X16UN (SHORT)

28 135187 ¥Rk k[ 1 [ ETFRAYEASR RQUF vk NUT 5/8X16UN

29 |135232C * k| kx| 1 | ETFaEVE FEED LIFTING ROCK SHAFT COMPLETE

30 35232-01 | *|*|*|*| 1 |ETFEYshmix WEARYING BLOCK

3135223 ¥kl xlxl 1 | FTFEYSIESHRL SCREW 1/4X24 L=16

32 150174 ¥ x| kfx) 1 [ EFEYEHT—/—E TAPER PIN

33 (35185 ¥k kx| 1 | ETFREYEARRL(E) SCREW CENTER 5/8X16UN (LONG)

34 135187 k¥R 1 [ ETEYSAS RCF vk NUT 5/8X16UN

35 135233C ¥ k(x| x| 1 | ETFREYSSSH () FEED LIFTING ROCK SHAFT CRANK COMPLETE
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% FE 5 /PARTS FOR THREAD TENSION

= - E ¥ =] R TION
No.| BN SmES ) IE é {E%4 pn'% DESCRIP
PARTS NOJm|d|&|o| QTY
1| 8079 ||| 1 |[INFAFEF U TENSION THUMB NUT 1/4X40
2 | 1422 * k||| 1 |[PEAFERTYLS TENSION SPRING
3 | 1423 o [ I 2 |/NFED TENSION DISC
4 | #4171 *| k| x|x| 1 [hBFE TENSION STUD (POST)
5 {35087 x| x|x| 1 |[EZEY=-—m& CONNECTING BRACKET
6 |35159 *| x| k% 1 |SHE () THREAD GUIDE (MIDDLE)
7 | 6025 *| kx| 1 |G (P)HRl SCREW 11/64X40 L=12
8 (11142 * kx| 1 |HRBENP)TyIe— WASHER
9 35166 x|k 1 | KKl LARGE THREAD GUIDE
10 [18417 * | *#[x| % 1 | KARENEHRC SCREW 4.5X32 L=8
11 |10683 *| k|| % 1 [REMNT) THREAD GUIDE (LOWER)
12 110685 ¥ kx| 1 |HRENTF)EDHRL SCREW 3.4X36
13 (10519 ®| k) kx| 1 [ EEYZREIEHRE(E) SCREW 6.75X24 L=17.5
14 135088 ¥kl x) k) 1 [ EFEYZTREIEHRALCGE) SCREW 6.75%24 L=15
15(35089-01 |*|[*|*[*| 1 |EXY=-RE/vHED PIN 4x22L
16 (3508902 |[*|*|*[*| 1 |EXYU-RE/v9E> PIN 4X35L
17| 1414 ¥ x|x|x| 1 |RFFHA TENSION REGULATOR
18 |10581 * x|k 1 |RFFHIEHRAL SCREW 7/32X32 L=7
19{ 1417 [k kx| 1 |FRERYEEIR TS REGULATING SPRING
20 {35161 ¥|lx| kx| 1 |RIYRTYH THREAD TAKE-UP SPRING
21| 1418 kx| % 1 [RRYRTULS R THREAD TAKE-UP SPRING ADJUSTING SLEEVE
22 135160 * kpx|x 1 [REAFE THREAD CONTROLLER STUD
23 135162 *|*| x| 1 |RFFMD TENSION DISC
24 (35164 kx|l 1 |[RAFE TENSION DISC LEATHER
25 (35163 *xlk x| 1 | RIFAFH—D TENSION DISC WASHER
26 |35165 *|*| x| x| 1 [[BETYH TENSION RELEASE SPRING
27| 8079 ¥k *k|*[ 1 |HRFAFFvE TENSION THUMB NUT 1/4X40
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{+/E 5 1/ACCESSORIES 1

No.| B @ ES |7 | B S DESGRIPTION
s ol e o
— 4
PARTS NOJm & |g|g| QTY
1 |N0%25 ®[*|x|x| 5 |& NEEDLE 1000 #250
2 35225 x| x| x| 1 |[TUA—RFEFR SHUTTLE CYLINDER OPENER
3 |35226 ®|x|x|%| 5 [REL BOBBIN
4 | 8118 x| x|®|*x| 1 [FS4/8—(K) SCREW DRIVER (LARGE)
5 | 8120 ®[x| k%] 1 |FSA/3— () SCREW DRIVER (MIDDLE)
6 | 8121 ¥lx|k|k] 1 |FS3—UN) SCREW DRIVER (SMALL)
7 119473 x| ®x|x|*%| 1 |[F+FFSA/3— SCREW DRIVER (CROSS TYPE)
8 |8132-B | #*|*|*|*x| 1 |Ha% ACCESSORY BAG
9 119457 £ x| kx| 1 |RALF(2.5mm) HEXAGONAL WRENCH (2.5MM)
10 19458 | xlxl*x| 1 [RALFGmm) HEXAGONAL WRENCH (3MM)
11 |19459 ¥ *%| kx| 1 |RBLUF(Emm) HEXAGONAL WRENCH (4MM)
12 19460 x| x|kl x| 1 [ARABLUF(Gmm) HEXAGONAL WRENCH (5MM)
13 | 8123 #| kx| 1 BN OILER
14 35254 %[k k| 1 |[FRiLtvk THREAD STAND COMPLETE
15 |135494-01 [*|*|*|*| 1 [RILrH—=FRE) BELT GUARD BODY (1)
16 [35494-03 |*|*|*|*| 1 [RJLFH—FETHR BELT GUARD STAY
17 [35239-A [ #|*|*[*| 1 |RIrH—ER(2) BELT GUARD BODY (2)
18 30046 #| k| k| k[ 6 | NILFH—FERELEDHRLE SCREW M4X0.7 L=6
19 |13005 k[ #| %% 3 [NJEH—FERAREHRCGEE) |SCREW 6.75X24 L=10
20 |10519 k[ #|x x| 1 [ NJIEH—FER{HRIESHRRC(E)  |SCREW 6.75X24 L=17.5
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{1/E F2/ACCESSORIES 2

No.| BRGaES
PARTS NO,

%k

o
5
<

DESCRIPTION

35255
11376
11377
8126-02
8126-03
35007
17082
13079

9 135240
10 {35241

11| 0058
12 | 0040

13 135157C
14 |35157-04
1513515707
16 |35157-08
17 |35157-09
18:110699

19| 8100

20| 8100
2118100

22 135223

23 |35242
24 111570
25 113094

O~ W =

F O OR K KR R R K K KK E R K KX KKK X ¥ X ¥ X|[2B
EE O U T O U R U e A=
FOH O K E F E K E OF F H K KK K X H K O H ¥ ¥ ¥ ¥ |2B-FH-
FOF K A OF OO O OFH K K N F O O H H K K F ¥ ¥ X ¥ ¥|2B-FH-1E

PN B — = o U N = 000 O NN = = NN = =

&k

E—F—L/\—F R
E—F—L /A \—#hiRiEsH4l
E—4—LAA—HiRtEHREFVE
E—R—L/\—HRIR T v v —
jf__U__

{&Y (500)

{&Y(1000)

e iEHHRl

ek HRCR T T Ty —
e P ikH R L VR

A IRy o R (48)
ATYT IR

TxJLk(N)

2 LMRZ R

LK)

B DEA

AU TiRIESHRL
Zx)LMMBER kS RC
Zo)LMBZIRIESHRLE
FAIHRvoZEHRL

WSt

RO RAL

RE)tvk

BOBBIN WINDER COMPLETE
MOTOR LEVER EXTENSION
SCREW 1/4X32 L=19.5
NUT 1/4X32

WASHER

PULLEY

CHAIN (500)

CHAIN (1000)

BED HINGE

SCREW 5/16X18 L=65.5
WASHER

NUT 5/16X18

OIL BOX COMPLETE

OIL BOX COVER SPRING
OIL BOX FELT (SMALL)
OIL BOX FELT PLATE

OIL BOX FELT (LARGE)
THUMB. SCREW 3.4X36
SCREW 9/64X40 L=6.5
SCREW 9/64X40 L=6.5
SCREW 9/64X40 L=6.5
SCREW 1/4X24 L=16

OIL PAN

SCREW 13/64X32

PEDAL WITH STOP RINGS
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R 55 &&/OPTION

No.| SRGAES |5 | B Gh DESCRIPTION
L
PARTS NOJo | @ | !3 QTY
1 135237 %%k 1 |FHPASILEH—F AUXILIARY BELT GUARD
2 {15081 #| &[] 2 |[FHBINIVET—FRAL WOOD SCREW
3 (16287 * x| 2 BN —FERAQLT v v— |WASHER
4 135238 #lx k]| %] 1 [FHBAILRH—F D © |AUXILIARY BELT GUARD (FRONT)
5 130046 k(x| k| 1 (FHBISJLEH—F (R LsHARLC SCREW M4X0.7 L=6
6 |35245 k| k(= 1 | DqH—H—FRAS FINGER GUARD BASE
6 (35246 -l =|=1*| 1 |[Z4rH—FH—FR{TE FINGER GUARD BASE
7 | 8097 * x|k 1 |TaoH—H—-FER{IELEHRL SCREW 15/64X28 L=5
8 (35244 x|k k|- 1 |FyH—H—FK FINGER GUARD
8 |28564 -1-{-l*]| 1 |Z4oH—H—K FINGER GUARD
9 | 8103 ¥l k| kx| 2 | TyoH—H—FikHhl SCREW 11/64X40 L=3.5
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